HRRD 6

REF. # PART # DESCRIPTION
1 12719 TOOL BAR WELD'T. 84"
2 11167 HITCH PIN , CAT I1
3 VP252 LYNCH PIN
4 10641 HEXBOLT, 7/8" X 7" GR.5
S 12756 FRONT MOUNTING ANGLE
6 12750 MOUNTING PLATE, L.H.
12878 MQOUNTING PLATE, R.H.
7 1-2] LOCKWASHER, 7/8"
8 1-19 HEX NUT, UNF 7/8"
9 11037 PARKING STAND, 32"
10 9690 PARKING STAND PIN
11 1-727 HEXNUT, 1 1/2"
12 12743 ADJUSTING MOUNTING TUBE
13 1-194 NYLON INSERT LOCKING NUT
14 9860 HEX BOLT, 7/8" X2 12" GR. 5
15 10641 HEXBOLT, 7/8" X 7" GR.5
16 9860 HEXBOLT, 7/8" X2 1/2" GR. 5
17 12747 DUAL TUBE GANG HANGER
18 1-194 NYLON INSERT LOCKING NUT
19 12163 HEX BOLT, 1/2"X3 1/2"GR. 5
20 9226 SELF LOCKING FLANGE NUT, 1/2"
21 1-147 AXLE, 1 1/2"8SQ. X 23 5/8"
22 1-491 BUMPER WASHER, 1 1/2" SQ.
23 3-22256-1 DISC BLADE, 22" PLAIN
24 1-495 END SPACER, 1 1/2" SQ.
25 1-729 SNAP RING, 4"
26 1-604 IP BEARING, 1 1/2" SQ. (W211PP3)
27 IMD TRUNNION BEARING HOUSING, 1 1/2"
TMDT604IP | TRUNNION HOUSING, & BEARING ASSEMBLYI 1/2"
28 3-24256-1 DISC BLADE, 24" PLAIN
29 3-26256-1 DISC BLADE, 26" PLAIN
30 1-492 END WASHER, 1 1/2" SQ.
31 1-728 LOCKWASHER, 1 1/2"
32 9472 JAM NUT, 1 1/2"

PAGE 20




